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TEST REPORT

WQ  No.21050080

Product Fiberglass decorative acoustic panel
Client BEIYANG BUILDING MATERIAL CO..LTD
Test Type Entrusted Testing

Nanjing Guocai Testing Co.,L.td

China National Fj



Nanjing Guocai Testing Co.,Ltd

China National Fiberglass Product Quality Supervision & Testing Center
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Dongging Garden
4 BEIYANG BUILDING Gpmaiaise ,Il? dus’[r?} Alea; gfe?,glr
ient MATERIAL CO.LTD ress of clien own, 1mn1ng 1strict,
: Changzhou, Jiangsu,
China
Fiberglass decorative i Density: 120kg/m>,
ST acoustic panel SR o Thickness: 40mm
Trade mark ceillex Sample sender Zhu Haibao
BEIYANG BUILDING ;
Producer MATERIAL CO.LTD Date of production
Inspec:tlons Formaldehyde emission of the sample.
required
Additional
information

The above information is provided by the client, the Center is not responsible for its truthfulness.

. t 1
Test type Entrusted Testing LR el May 28, 2021
received
Sample state Hard plate product with white topcoat on one side
1 X A .
ype el Testing period 2021.5.28 - 2021.7.13
quantity 6 pieces
T '
stanZS;r d Requirement by the client
The sample has been tested. The test results conform/ Q\the requlrement
Testing by the client and are detailed is the annex (page 2). “é*:“ B\
Se
result
The test results only represent the technical properti
received.
Remark
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Indicators from entrusting

Test item Test method Test result Judgment
party
Rate of o Not detected
formaldehyde | JISA 19012015 | F Yevrwsw ) (detection limit: Pass
S ug/ (m*h)
emission 4 ug/ (m2.h))

(Blank below)




